BOM Knolly Item# Knolly Item Description

1 Lower shock mount T-nut (MB)

7 07.03. 0002 3001V-2RS bearing main pivot at BB
i 01. 06. DOZ6 ISCG tab 6061

: 01. 06. 0045 ISCG tab bolt M6*1.0P*16L

#5 01.08. 0022 FD cable guide bolt M5%0.8P*20L

zh 01,06, 0041 Lower shock bolt (ME*35mm)

7 01. 09,0001 FD cable guide 6061

- 01. 06. 0042 FD mount bolt M5%0.8P*10L

: 01. 090005 'Front derailleur mounting plate

=10 01.09. D023 'Cable clamp bolt 582-0505V-160AB
#11 09. 02. D004 52mm head tube badge

712 01.09. 0009 Push Link (WD/EN3/DT)

713 01.10. 0007 Swing Link"R"

=14 01.10. 0006 Swing Link"L"

715 01.09. 0011 Rocker Link"R"

£16 01.08. D010 Rocker Link"L"

17 01.08.0016 WD,DT,EN3 / Seatstay - Pushlink yoke pivot axle
t18 01,06, 0034 Rocker link bearing cap EN, WD, DT
=19 7.03. 0005 Bushing (Igus LFM 10-12-05)

#20 7. 03. 0006 Bushing (lgus LFM 10-12-06)

Fi1 7.03. 0007 Bushing (lgus LFM 10-12-17)

292 01.06.0037 Precision Washer

23 7.03. 0004 Bearings (608)

z24 01. 06. D036 Top shock bolt (M&* 51mm)

$25 01. 06. 0038 Push link/rocker/55 bolt M6*1.0P*40L
Z26 01. 08. 0011 Ti cap bolt M8%1.25P*23L

230 01.09. 0021 Push link pivot backing Nut M&6*4.75L
#31 01.09.0018  Swing link AXLE bushing JR-NO4-33
tag 01,00, 0020 Push link / Swing link Bolt M&*1.0P*19.5L
3 01.09.0017 Main pivot axle M8*1.25P*67.5L

=34 01. 06. 0040 Main pivot male bolt M8*1.25P*16
%35 01.12. 0030 55 / CS Alloy T-Nut M5*0.8P*21L

236 01.12. 0029 55 / CS Bearing cap 5.3%18%3.5 (01.12.0029)
37 01.06. D043 55 / CS Bolt M5*0.8P*25L

38 T.001. 0001 Der Hanger Alloy madels JR-NO4-28
=39 01. 06. D044 Rear hub axle 12/M12*161L CH, EN, WD, DT
=40 01. 06. 0016 'Rear axle Bolt M5*0.8P*8L

741 01. 06. D044 Rear axle T Mut M5*0.8P*8L

449 01.09.0013  Main Pivot Bearing Spacer

$43 7.02.0013 Internal dropper post grommet

=44 7.01. 0001 Cable guide plug

=45 7.01. 0001 Bolt (Csk T25 M5*12mm) - Hanger bolts
=46 01.09. 0026 ‘Cable clam single (outer)

47 01. 09. D026 Cable clam single (inner)

£49 01.10. D004 Internal cable door

Zh0 01,12, 0036 Internal cable door grommet (4mm)
75l 01.12. 0034 Internal cable door grommet (Smm)
752 01.12. 0037 Internal cable door grommet (4/5mm)
#53 01.12. 0035 Internal cable door grommet (4/4mm)
#hd 01. 10. 0003 Cable door Bolt (M4*10mm)

$13 01. 10, 0007 Swing Link"R"

=14 01.10. 0006 Swing Link"L"

£19 7.03. 0005 Bushing (lgus LFM 10-12-05)

741 01.09. 0018  Pugh link/Swing Link Axle (WD/EN3/DT)
723 7.03. 0004 Bearings (608)




